
 
 
 
 
 
 

A Survey of Onsite 
Wastewater Treatment Systems 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Identifying Alternatives Appropriate 
for Coastal Louisiana Based on 

Performance and Cost 
 
 
 
 
 
 
 
 
 
 
 

November 1999 



 



 
 
 
 
 
 
 

A Survey of Onsite Wastewater Treatment Systems: 
Identifying Alternatives Appropriate for Coastal Louisiana 

Based on Performance and Cost 
 
 
 
 
 

Prepared for: 
 

Barataria-Terrebonne National Estuary Program 
Nicholls State University Campus 

P.O. Box 2663 
Thibodaux, Louisiana  70310 

 
 
 
 
 
 
 

Prepared by: 
 

Battelle 
Coastal Resources and Ecosystem Management 

397 Washington St. 
Duxbury, Massachusetts  02332 

 
 
 
 
 
[...]
under the worst.  In addition, a buffer should be maintained around the spray field so that the 
field is at least 25 feet from property lines, roads and streams, and 100 feet from occupied 
dwellings, wells, or bore holes.  These buffer requirements tend to restrict the use of spray fields 
to properties of at least 2 acres in size, or much larger if conditions are not optimal (McIntyre et 
al. 1994).   
 
 Proper engineering and design are critical to the success of SRLA, as for other forms of 
alternative wastewater treatment.  In Georgia, where spray and drip irrigation have been applied 
on a large scale by several counties and municipalities, a number of failures have occurred due to 
improper engineering and inadequate maintenance.  Contamination of both surface and 
groundwater may have resulted (Howard Marshall, pers. comm.). 
 
Performance 
 SRLA has the capacity to produce the highest quality effluent of any land treatment method 
(Walters 1986b).  BOD removal rates regularly exceed 98 percent and effluent usually averages 
less than 2.0 mg/L BOD (Crites and Tchobanoglous 1998).  SRLA removes 99 percent or more 
TSS (Crites and Tchobanoglous 1998), with less than 1.0 mg/L suspended solids in the effluent 
(Walters 1986b).  Under the proper conditions, the effluent will also contain less than 0.5 mg/L 
ammonium and 3.0 mg/L TN (Walters 1986b), although some SRLA systems produce effluent 
TN exceeding 10.7 mg/L (Crites and Tchobanoglous 1998).  Removal rates for TN vary from 66 
to 94 percent.  Phosphorus removal usually exceeds 90 percent, and effluent generally contains 
less than 0.1 mg/L P, and no fecal coliform bacteria (Walters 1986b, Crites and Tchobanoglous 
1998).  Usually, enteric microorganisms are eliminated prior to SRLA through the use of 
chlorine or other methods.  More performance data on SRLA systems are provided in Table 13 
(also see Appendix A, Table APP5). 
 
Table 13.  Performance of  Slow-Rate Land Application Systems Based on Average Measurements 
Across 6 Studies/Sites Reviewed for this Evaluation. 
 

 BOD (mg/L) TN (mg/L) NO3 (mg/L) TP (mg/L) 

Effluent 1.15 6.79 2.80 0.25 
% Removal 0.98 0.73 no data 0.97 

Effluent = the concentration of contaminant in effluent from the treatment system. 
% Removal = the change in contaminant concentration between system influent and effluent. 
Details on each study found in Appendix A, Table APP5. 
 
 



 

 
Page 52 Onsite Systems Survey 

Limitations 
 A spray or drip field requires a large amount of land, which can be a limiting factor in the 
technology’s applicability.  Poor soil permeability, freezing weather, and saturated soil 
conditions can preclude the use of spray irrigation (Canody 1997).  Drip irrigation may be an 
option under some of these conditions.  Formerly drip tubes were subject to clogging by bacterial 
growth and infiltration of roots, but these problems have largely been overcome through 
techniques such as automatic backflushing and the use of periodic doses of chlorine (Crites and 
Tchobanoglous 1998, Patrakis 1998).   
 
 The amount of pre-treatment limits the siting of a sprayfield and, to a lesser extent, a 
dripfield.  For onsite systems and for disposal sites with any type of public access, enteric 
microorganisms must be eliminated with chlorination or other type of disinfection (Canody 
1997).  Calculations by the California Department of Health Services determined that, if a golf 
ball rolled across six feet of grass that had been recently irrigated with undisinfected greywater, 
on average, the ball would pick up enough viruses to cause a 100 percent chance of infection if 
the ball was handled and viruses were ingested (CDHS 1990).  Chlorination, in turn, can have 
harmful effects on vegetation (Anderson et al. 1981).  On the other hand, McIntyre et al. (1994) 
notes that “there have been NO documented cases in which the spray effluent of properly treated 
wastewater has caused ANY problems.” 
 
 Onsite sprayfields require significant homeowner operation and maintenance activities that 
average one hour per week.  Among other things, such maintenance includes addition of chlorine 
tablets to the disinfection unit (McIntyre et al. 1994).  Rubin et al. (1994) note that 
programmable logic controllers can effectively substitute for much of the maintenance associated 
with the disposal system. 
 
Costs 
 For a homeowner system, SRLA is considerably more expensive than conventional septic 
systems.  Initial construction costs range from $10,000 to $15,000, plus $1,500 to $2,500 in 
engineering expenses (McIntyre et al. 1994).  Operation and maintenance costs average about 
$250 per year (Canody 1997).  A recent study in coastal Alabama found that construction of a 
drip-emitter-application system cost $11,736 (Shirk and White 1999).  Cluster and community 
systems are more economical, as evidenced in the case study below (Walters 1986b). 
 
Analysis 
 
 SRLA systems provide very good performance when properly constructed and maintained.  
They are a good choice for a cluster and centralized system, provided there is sufficient land of 
the appropriate type.  They are an expensive and high-maintenance option for onsite domestic 
wastewater treatment. 
 
Rapid Infiltration Land Application 
 
 With rapid infiltration, a basin is intermittently flooded with wastewater and allowed to dry 
(USEPA Region IX 1996).  The intermittency allows aerobic processes to occur.  The 
technology requires 5 to 8 feet of unsaturated, well-drained soil and site selection is absolutely 



 

 
November 1999 Page 53 

critical to its success (Crites and Tchobanoglous 1998).  Because it is unlikely that there would 
be suitable locations in the Louisiana coastal region for rapid infiltration to be an effective, 
environmentally safe technique, it is not discussed further. 
 
Overland Flow 
 
 In an overland flow system, 
wastewater that has undergone at least 
primary treatment is applied to the top 
of a gently sloping vegetated hill (see 
Figure 11).  The effluent is collected at 
the bottom of the hill, where it is 
disinfected and discharged.  The system 
requires a 100- to 200-feet slope of 2-8 
percent grade with vegetated terraces 
(USEPA Region IX 1996).  Soils 
should be slowly permeable or have 
restricting layers at shallow depths.  
Cover crops should have a long growing season, extensive roots and a tolerance for saturated soil 
conditions (Walters 1986c).  Rational models have been developed to calculate appropriate slope 
length and loading rates (Crites and Tchobanoglous 1998). 
 
Performance 
 Under appropriate conditions, overland flow can reduce BOD by 80 to 95 percent (Walters 
1986c), with typical effluent concentrations of 5 to 15 mg/L (Crites and Tchobanoglous 1998).  
Overland flow is effective in removing suspended solids by 80 to 95 percent, with effluent 
concentrations of 10 to 15 mg/L (Crites and Tchobanoglous 1998), as well as TN by 75 to 90 
percent (with effluent concentrations of 7.5 mg/L or less) (Walters 1986c, Crites and 
Tchobanoglous 1998).  Phosphorus removal rates may be limited to 30 to 60 percent by lack of 
soil-wastewater contact (Walters 1986c, Crites and Tchobanoglous 1998).   Under some 
circumstances, FC removal rates can be high (90 to 99.9 percent) (Walters 1986c), but when 
secondary effluent is applied, FC counts may not be lowered much beyond their already 
relatively low levels (compared to primary effluent) (Crites and Tchobanoglous 1998). 
 
Limitations 
 Overland flow requires a large land area of appropriate conditions.  Freezing weather 
precludes the use of the overland flow method.  In cold climates, provision must be made to store 
wastewater during such periods.  The extremely flat topography of coastal Louisiana is not 
appropriate to overland flow. 
 
Costs 
 Overland flow land application can be very economical.  The town of Kenbridge, Virginia, 
found that an overland flow system cost $88,000 per year, compared to an aerated lagoon, which 
would have cost $168,800 per year (GAO 1994). 
 
 

Figure 11.  Overland Flow Effluent Treatment and 
Disposal (from USEPA Region IX 1996). 



 

 
Page 54 Onsite Systems Survey 

Three Land Disposal Case Studies 
 
Slow-Rate Land Treatment: Craigsville, Virginia (Walters 1986b).  Craigsville, Virginia, a 
rural town of approximately 150 homes, needed to replace its failing septic systems and pit 
privies with a more effective treatment system, but lacked the funds for a proposed advanced 
wastewater treatment facility.  When a correctional facility was constructed near the town in the 
late 1970s, a wastewater treatment facility was designed to handle waste from the town and the 
new institution.  The selected system involved gravity collection to a centralized treatment 
center, where wastewater passed through Imhoff tanks, aerated lagoons, and finally was sprayed 
onto fields.  The selected treatment system had a design flow of 250,000 gpd and cost 
$1,330,000.  The cost per home averaged approximately $8,900, although, if the share of the 
prison is included, this per-home cost drops by almost 50 percent.  The proposed advanced 
wastewater treatment facility had a design flow of only 150,000 gpd and cost $1,623,000, nearly 
twice the cost per gallon.  Performance data were not available for the facility, but samples from 
the river that drains the site showed no influence of the land treatment on water quality. 
 
Slow Rate Land Treatment: North Carolina Piedmont (Rubin et al. 1994).  Drip disposal 
systems were installed at two locations in the North Carolina Piedmont where heavy textured, 
clayey soils dominated.  The first system treated up to 240 gpd from a single two-bedroom 
mobile home with pre-treatment by a septic tank and disk filter.  The second system served a 
three-bedroom home, and included a septic tank and recirculating sand filter, all designed to 
handle 360 gpd.  The first system had a 2,400 square foot drip field, while the second required a 
3,600 square foot drip field using loadings of 0.75 to 1.0 gpd per square foot.  Monitoring wells 
demonstrated very good overall contaminant removal, as shown in Table 14. 
 
Table 14. Drip Filter Performance in North Carolina Case Study (Rubin et al. 1994). 
 

Season Remaining TOC (mg/L) Remaining NO3 (mg/L) Remaining TN  (mg/L) 

 Site 1 Site 2 Site 1 Site 2 Site 1 Site 2 
Summer 16.7 14.2 2.5 3.9 6.3 5.5 

Fall 8.8 8.7 3.4 1.7 4.1 4.0 
Winter 9.2 9.3 4.8 2.1 6.4 5.1 
Spring 8.9 8.8 2.2 1.9 3.6 2.4 

 
Overland Flow: Kenbridge, Virginia (Walters 1986c).  Kenbridge, Virginia needed to upgrade 
an existing community wastewater treatment facility.  An aerated lagoon was proposed at an 
average cost of $168,000 per year.  It was soon found, however, that a site adjacent to the 
treatment facility was well suited to the overland flow method, and this option was pursued for a 
cost of $88,000 per year.  For a design flow of 300,000 gpd, an area of 22.1 acres was required.  
Effluent from the existing wastewater treatment system was applied by slotted pipes to 15 
terraces that ranged in length from 60 to 710 feet.  Effluent was tested only for BOD and TSS.  
The overland flow system was found to be effective in removing BOD, with effluent 
concentrations averaging 19.4 mg/L, but suspended solids varied and were found to be higher 
during winter months. 
 



 

 
November 1999 Page 55 

5.9 Sequencing Batch Reactors 
 
 A sequencing batch reactor (SBR) uses an activated sludge-type process but differs from 
conventional treatment plants in that many of the treatment stages occur sequentially in the same 
chamber, rather than in a series of separate tanks.  Because it is designed for batch operation 
rather than continuous operation, it is well suited for handling intermittent wastes.  It is 
considered to be relatively simple, reliable, and has low sludge production (USEPA 1996).  The 
SBR process includes screening and grit removal, and possibly clarification, before the 
wastewater is piped to the SBR tank itself.  The SBR tank is allowed to fill without pumps to 
allow anoxic decomposition; then aeration is begun to encourage aerobic digestion of 
wastewater.  After processing, the effluent is decanted for disposal and the waste sludge can be 
pumped out for digestion and disposal (Norcross, 1992; USEPA 1996).  
 
Performance 
 The SBR technology can produce a very high quality effluent, with BOD and TSS of less 
than 10 mg/L and ammonium concentrations under 1 mg/L (Norcross 1992).  A small -- 28,000 
gpd -- municipal SBR plant in Lake Edgewood, Michigan was reported to have a removal 
efficiency of 97.9 percent for TSS, 96.1 percent for NH3, and 93.6 percent for P (Norcross 
1992).  A full-scale pilot study in Korea reported 95 percent removal of BOD (7.3 mg/L in 
effluent), 70 percent removal of TN (13.6 mg/l in effluent), and 77 percent removal of TP (0.9 
mg/L in effluent) (Rim et al. 1997).  SBRs may produce superior effluent than continuous flow 
processes in small treatment plants serving less than 10,000 people (Chambers 1993). 
 
Cost  
 Sequencing batch reactors have somewhat higher per capita costs than package treatment 
plants but are still moderately priced, with capital costs of approximately $7 per gpd (EPA 
1996).  A proposed SBR system in Britain serving 600 people was estimated to cost 
approximately $579 per capita, using 1999 currency conversion rates (Chambers 1993).  While it 
appears that SBR technologies are most widely applied at the community level, a proprietary 
SBR was demonstrated at a single-family residence through the NODP.  The reported cost was 
$6,900, but did not include the cost of the donated proprietary SBR , other donated materials, and 
volunteer staff time by two government entities (NODP 1998). 
  
Limitations 
 Early SBR designs, which date back nearly 80 years to the first activated sludge plants, 
suffered operational difficulties which led to their abandonment in favor of continuous flow 
designs.  However, these problems have been largely eliminated by modern control processes 
(Chambers 1993), leading to the present revival of SBRs. 
 
Analysis 
 SBRs are a promising centralized treatment option for all types of wastewater, and appear to 
be especially appropriate for intermittent wastewater flows.  They should be considered for the 
centralized treatment of wastewater from clusters of residences or camps. 
 
 
 



 

 
Page 56 Onsite Systems Survey 

5.10 Patented Systems 
 
 Patented systems use proprietary methods, technologies, or designs to process wastewater.  
Several of these technologies provide alternatives to conventional drainfields.  Several others are 
enclosed systems where effluent is passed through a matrix of natural or artificial material that 
supports a biofilm of microorganisms, which break down the wastewater components.  Jowett 
and McMaster (1995) claim that these systems can maintain higher loading rates, than 
conventional drainfields and sand filters, without clogging.  Critics of these aerobic biofilter 
systems note that many types contain a very small and limited assemblage of microorganisms 
compared to more "natural" systems such as constructed wetlands, sand filters, and land 
application.  As a consequence, these enclosed systems may not be as resilient when regular use 
patterns are disrupted (Venhuizen 1996).  While no performance information could be obtained 
on such systems, proprietary upflow anaerobic biofilters are also available. 
 
Waterloo Biofilter 
 
 The Waterloo Biofilter was designed at the University of Waterloo and is manufactured by a 
spin-off company, Waterloo Biofilter Systems, Inc. of Ontario.  It is a single-pass (intermittent) 
aerobic biofilter designed to treat septic tank effluent and replace the septic drainfield.  Versions 
have been developed for individual homes and for community systems.  It is similar in concept 
to an intermittent sand filter, although it uses a plastic foam medium instead of sand, which 
allows for improved aeration and ten times the design flow per unit area (Jowett 1995).   
 
 The Waterloo Biofilter has been extensively tested under a variety of conditions.  Average 
results of these tests show that the technology can reduce BOD by 90 percent, TSS by 83 
percent, TN by 36 percent, ammonium by 89 percent, and FC by 99 percent (with 50 percent or 
more recirculation back to the septic tank).  Table 15 shows the average effluent concentrations 
and pollutant reductions for five residential performance tests of the Waterloo Biofilter.  
Nitrogen removal performance can be enhanced by recirculating effluent through the septic tank 
or by passing the nitrate-rich effluent through a box of organic matter, which can remove nearly 
all nitrate (Jowett 1995). 
 
Table 15. Average Performance of Waterloo Biofilter in 5 Tests (adapted from Jowett 1995). 
 

 BOD (mg/L) TSS (mg/L) TN (mg/L) NH4 (mg/L) FC (col/100mL) 

Effluent 14.02 12.34 28.00 1.80 no data 
% Reduction 90.60 83.00 35.67 88.67 99.00 

Effluent = the concentration of contaminant in effluent from the treatment system. 
% Removal = the change in contaminant concentration between system influent and effluent. 
 
 Several Waterloo Biofilter systems were installed in 1996 in coastal Rhode Island at an 
average cost of $12,820 each (Loomis and Dow 1998).  Recently the Waterloo Biofilter 
technology was purchased by Zabel Environmental Technology, modified to fit within a 38-inch-
tall cylindrical plastic canister, and renamed the Aerocell.  The redesign of this technology 
makes it less expensive to ship (the multiple basins required for a typical installation can be 
shipped by the United Parcel Service).  While the dollar value could not be confirmed with the 



 

 
November 1999 Page 57 

company, indications are that Zabel has reduced the cost of this technology (L. Garner, pers. 
comm.). 
 
Bioren Living Filter 
 
 Form Cell Research, Inc., has developed the Bioren Living Filter, a membrane reactor 
designed to replace conventional home and commercial septic systems.  The reactor consists of a 
large surface-area fiber membrane that serves as a substrate for microorganisms.  According to 
the manufacturer, the system has several major advantages: (1) it occupies a much smaller area 
of land than a conventional septic drainfield; (2) it can be used in areas of very high soil 
permeability and/or high water tables; and (3) it attains its long-term acceptance rate within two 
weeks, which is much quicker than conventional methods, making it very appropriate for 
seasonal use.  The manufacturer did not provide performance data, but claimed that the system 
was very effective in removing BOD, phosphorus, nitrate, viruses, and pathogenic bacteria.  
However, it appears that the system is intended to maintain anaerobic conditions, which could 
limit nitrification and result in high levels of ammonium in the effluent (Form Cell Research 
1999). 
 
Hydroxyl Modular System 
 
 Hydroxyl produces modular package plants for flows as small as 13,000 gpd, which can 
serve approximately 37 homes. The system consists of a separation tank that uses 
“electrostatically-charged air bubbles to float particulate matter to the surface.”  Screened 
effluent is sent to an aerobic chamber and then through a foam biofilter.  Effluent from the 
biofilter is disinfected using ozone and hydroxyl free radicals to oxidize microorganisms.  The 
manufacturer claims that the effluent has BOD5 and TSS of less than 10 mg/L, and a fecal 
coliform bacteria count of less than 2.2 per 100 mL.  Because the treated wastewater is of 
“rainwater quality,” only a very small disposal field is necessary, resulting in considerable 
savings if the effluent is to be disposed of in soil (Hydroxyl Systems 1999). 
 
MicroSepTec System 
 
 MicroSepTec Company’s eponymous wastewater treatment system is self-contained, highly 
technological, and designed to serve a single home.  Wastewater first enters a clarification 